PATIOTREE

Calais hardtop gazebo

Assembly Manual

1010

<50

KKK Rz
N0 0000099000000 00 0 v e
%0 0.0.0.0.0:9:9.0.0.00000.0 00 0 0 0 0 S Vv e,
$00:0.9.9:9.9.9.9.9.9.9.9.9:.9.9.9.9.9.0.0.9.9.9.9.9-9:¢.9.

YaVAVAVAVAVAVAVAVAN AN ANV AVANAVAVAN

%
%
S

XX s

RRXXKIKKKK KKK KKK TITTSISELIZIELAKRKKKY
S REREIRELIIIIIRLILLELIIIKLAIKLLILS
ogetetetetotetototeteteetotoletetotetetote e tetede 20 %0 %!
kS poseteetetotetetotetotetetetete o0 020 0%

%
2535
2358
25355
25355
225858
Retetal:

bt
55
%5
<5
XX

X2
35
%

TS
X

SIS
0 000090,

%
28!
2L
R

<

%
55
&’

0
0%
XD
255
Patal

%:
‘&
53
3’
:%
X

:3
0%%
55

X3
3
35
0SS
&S
P
0SS
3
P
S5
oS
ot
35S
X
S5
355
botes
KR
%5
b
555
55
5%
b
555
o
o
5
’:
55
R

%:
s:
R
R

%
L RRIL LRI RRILKKA
35 RN
R RRRRLLRILLRAILLKN
LRI RAILLLK]
R IR K
;00»,0»000000000%000000%%00%%00%» .

RIS

%5
o

2505
2555

Y

S
g?
’:
3‘
ﬁ%
QR

K
p
R

K

"%

] %5 .
R S S o7

B S R

s esseossass]
]
SV OIS NN ISy XXX,

2\

p
R

05
R
%S

RS
0%

VAV

s TR ITT
R I R IIIIIIRLKEY
000 0 02020 20 0020 %0 %0 2020 %0220 2020262 2626565 % 2e%0%%
SRR IRELEIILIIRLIERLIIRLKS
I IIRLIIRLIIRLILRIIIERILE
LR RRRLIERLIRLIERLRLIRLIL,
RS REIRRIIRELIILIIRLILLILE
0006005020200 202020202020 2020 %0 %20 %e S et %o %0 % %0
B R RREIRRIKISS RL

SRR

% XX

9%e%%

a‘ .“
SSEIREEKK KIS
\0«04«000“0“«“0000000000000000000«0044

Read the instructions before use of this product.

)
O
c
()
—_
()
Y—
()
—_
()
—_
>
-—
5
y—
—_
O
y—
©
5
[
@©
S
[
o
=
O
5
—
-
n
£
i
e
—-—
o
(<))
()
X
()
n
@©
<
o



09 :
aM | 1.Two or more people are required
2+

AR 2.You will need one or more
for assembly. § stepladders.
D% 3. Wearing protective gloves @ 4.You may need a safety hat.

IS recommended.

= 6.Please use a Phillips
Q—— 5.Use the hex keys in the box. screwdriver. P

7.Do not fully tighten screws - 8.For easedotf Construdct?ﬁn, you
may need to use a drill.

prior to complete assembly.

10x10" ANCHOR BLUEPRINT

300cm/9.8'

A
v

300cm/9.8'




PARTS&HARDWARE LIST

EQF&TE ITEM/ARTICLE DESCRIPTION QTY/QTE
A | BeYeYer=Fc~rc~~~~—— Pole 4
B & Beam 4
B1 f Beam 4
D Roof Bar 4
E & Corner Roof Bar 4
F Corner Solidifying Bar 4
F1 D Corner Solidifying Bar 4

G1 Finishing Bar 4

G2 Finishing Bar 4
H Solidifying Bar 8
J1 — Corner Cover 4
J2 Joint Cover 4
K Outside Roof Connector 1
K1 Inside Roof Connector 1
L Base 4

M1 Finishing End 4

M2 Finishing End 4

M3 o o Iron Angle 4




PART

PIECE ITEM/ARTICLE DESCRIPTION Qrv/Qré
M4 ron Angle 4
M5 5 Spacer 64
O1 Al Panels 4
02 (l Panels 4
O3 Panels 4
O4 Panels 4
05 I Panels 4
06 N Panels 4
P | Union Bar 4
Q Hook 64
D1 — Mietal Bracket 16
R % Metal Bracket 56
S Dummmm ©) M6*50 Screws 8+1
T O M6*25 Screws 56+3
U e M6*25 Screws 5+1




L A_
= F (4P — (ap)]
m + + +
> (@) ~ N ~ <t < -~
5| O <+ 38
a (4 p) [}
~
A
= /
= [ = 24 ,
= %) 5 %) %) » ) o > 2 \
= = S S = N 2 K £
o S ) ) o 2 = a]
m bt ar.v o o o e o [dp]
5 ) = 3] (5] o Q = ) 2
> %) n n %) = 5 9 o
(on = O
i 2 5 | ¢
= e et

M6*15
5*10

M6*45

]

D

NS
Z

©

0 o o O

]
(4]

ITEM/ARTICLE

2]

@

o

() =(®
[@)]

00 0 O

00 0 O

PART
PIECE
X1
Z1

Z2

Z3

A\

RETHLXIKIRK KKK IRIL IR KLRHIRRKR KGRI
KL RRRIIIILLLIRIII

ORI LRLLLLLLLLLLK)

o Se et esesesesesotetetetetesesesoroetotetetetesessososalotetsl
BRI

R IILLLIRRRIIIIIKK]
IR

oo e e otoso oo tatesetesessosesoletetetesesesesesed
LRI LIRS
R R I IIIRLRALN
R RN
K R IIIIILRLLRRNA

s sesesesesssatetetetetetstatetotetetetototototototodsl
S0 05805058585050
50505050 IIIIIRRIKRKA
R R R RIRRRIRLRIRLLKS
N Patetedotodetosototodototetototosososototososososesosopssatotd
C RIS
KRR RRLLLLLLLLEES
4 KOG
LRRRRRKS
\ «\\ LR
<Y, —
\ A

AN

4

R IEIEIIIKIT o
S e S s
wu»0“0N0N0“0nNwNNNn0N“NNn0000000000000000%00%%0000%%00%%0
Oasoeteetetetetotetetetotetetetote%s

e ee—
/// KRR ONN«%QO%‘%NONQNNQ«Q
\

SO R R RK

TSERRERRII
R R R R % % KRR KIS
R R RRRKKKS
R IILLIRRS]

2555

bogede!
Bodatotele!
Ratetessssssosstetetetetesssaietetats

R IRRIRES
- RIS
TORILREGARI




| STEP1

Lx4

@ M6*15
Vx12

Set up poles (PartA) with stand paletes (Part L) using
screws V as shown in diagram.

|STEP2

Bx4

Put 4 Hooks to each slot of sidewall track (Part B and B1).
Connect Part B and Part B1 into one beam using union bar
Part P with screws V as shown in diagram.

Bix4 | ==

Px4

Qx64

@ M6*15
Vx32




Use screws X to connect poles and beams together as
shown in diagram.

|STEP4

& D
Fx4

ﬁv 4
Fix4

Yx32

Affix the frame with corner solidifying bars
(Part F and F1) using screws Y as

shown in diagram.

F1




STEP5

=
J1x4

B
J2x4

G-
Yx24

Finish connecting beams using

corner covers (Part J1)and
screws Y as shown in diagram.

Affix middle beams using joint cover (Part J2)
and screws Y as shown in diagram.

K1x1

@® M6*15
Vx8

Connect the inside roof connector (Part K1) with the corner
roof bar (Part E) using screws V as shown in diagram.




STEP7| Attach corner roof bar (Part E) to main frame using screws V

as shown in diagram.

@™ M615

Vx4

Attach roof bar (Part D) to main

frame using screws V as shown
in diagram. Attach roof bar (Part D) to inside roof

connector using screws V as shown in
diagram.




STEP9

Connect outside roof connector (Part K) to inside roof connector
(Part K1) using screws U as shown in diagram.

L
Kx1
@um  \6*25
Ux1
[STEP10| Affix solidifying bar (Part H) to roof bar (Part D) and corner
roof bar (Part E) using iron angle (M3 and M4) and
/ screws V as shown in diagram.
Hx8
M3x4
<L
M4x4
@ M6*15
Vx24







sing screws and spacer (Part M5) as

STEP12| Affix roof panels u

10



o
L
[




I =l mi

% X
o5
0200006200006 00 0000 % %
IR
CRRIILRLRRIIILLRS

<K %
STSERIREK %5 Lz 7]
s e
SILRKEL 00000&0%0&00&0%0&&00&0%%0“0‘
%

ST

0

%

23R
X

0

S5
53
R
1%
53
%
::0
XX

XX

25
ook

o
3
%
oS

29594
9%
5
355
%5

%
55
%

o

X QK KSGKICIIKIKIKIKIKRKK
IR
s e
RS ERIIEES

K

Z1

ST 2% %% % %% %%
3 RIIIIRKIY
I RIIRIIILILIILRIIKRSS
I IIIRLIIIRKK)
SRR

0%
5
<X
(%
030
25

KL

Z2
Z1

v 9§y g

XX

%%
[RSRSEEER KGRI
00000000000 000000 00000000 %% %0 0 00 0000000000969 % %%
000000“0“0“0“0“0“0“0000000000000000“0“0“0“0“0“0

<

030 %% 4

SRR
o

%5
255
55

o
%

5
5%

<
¢
9388
0
35
0%
2K
5L
%S
K5
5L
29588
K5
%S
JRKRKS
2
5
%5
%0
003!
0%
58
2
o5
R
5
25

S 3R

IR
35
%5

258
0
o0

PSseoes
Z2

5%

SRR
R

Rototeds!
oSS
29588
K

bt
%5
%S
S9%!
X
R
55
25
5%
%
0008

o%
:’0
R

35S
%

25
28
2L
ot
25

%

L
XX
XX
dotes

%S
9%

X

67070 % % % %o ve ¢
SRR 3o
S s
R R IR
RIS IIIRIRILLKEKS
e oo oo s s s s sasasatotototetel
R IIIRIIIIILLLLIRR
LRI L IIIIRIIS]
RS ERRLKRKKS
RRRRLS pletetatete s

X
o0y
edatolelelatoledetoletete

(.00 00 000
oo s e setete e e tetetatery

RN
S

RO 000000009,
000000909,
SRR

Z2
21
Z2

Z1x4
Z2x4

[STEP14| Hang up sidewall (Part Z1&Z2) as shown in diagram.

A

Z2
Z1

12




to the legs

NS

d curta

ing an

There are three ways to secrue your nett

Step 15

IeS.

include 4 ti

the

using

<
4

<7

.0
<
3K

<>

3

o)

0

<>
o9
s
XX
X
O
=

XL

%
X

o
o%
0%

3
3K
ot

355
%5
3K
9388
%8

%5

"00
KRR
boset
<

%

55

X5

at

o

555

000

o%
e

<

5%
S5

%
0%

Ded%
0%
<

e
K
e
’.0
P
K
:02

21

o

"
30X

-
%

%

%
&L

o

<z
%

O

%

%3

o4

<7

3

Z2

ing the hook of
the tube A.

just the 3.)Hang
. curtain on

ing jus

2.)Secur

justthe

ing jus

1.) Secur
netting

netting and curtains

In the end check all screws are fixed tightly before using.

13



PATIOTREE

PEAKHOME FURNISHINGS INC.
970 Roosevelt #202, Irvine, CA 92620
www.peakhomefurnishings.com

CONTACT US
Toll free: 1-818-963-1558 Mon-Fri 10am - 6pm PST
Email: phf@peakhomefurnishings.com

If we missed you call, please leave a detailed message including
your name and phone number. We will call back as soon as possible.

SOCIAL MEDIA
Follow us on our Social Media by uploading a picture of our
brands furnishings in your home, you will have chance to get
our newest product free.

K1 Facebook.com/Peak-Home-Furnishings-Inc-103544141243786/

@) Instagram.com/peakhomefurnishings

W Twiter.com/peakhomefurnisl

© Copyright 2016 - 2021, peakhome furnishings INC. | All Rigts Reserved.



	页 1
	页 2
	页 3
	页 4
	页 5
	页 6
	页 7
	页 8
	页 9
	页 10
	页 11
	页 12
	页 13
	页 14
	页 15
	页 16

